Style #642184
e
g

Lighted Side Post

Aluminum Umbrella
8x8|10x10’

OUTDOOR LIVING

VRIENDENOUTDOOR@GMAIL.COM | WWW.VRIENDENUMBRELLAS.COM
952.884.0326



Table of Contents

Safety Information
Warranty Information
Pre-Assembly
Assembly Instructions
Operating & Use

Parts Diagram

Parts List

Safety Information

USE CAUTION

Never leave this product in the open position overnight or while away. Weather

OGP~ WWN

N
—

conditions causing gusting winds could result in damage to this product. If you notice
excessive swaying or movement in windy conditions, close the umbrella.
Under no circumstances is the manufacturer responsible for any damage caused by or to

the umbrella resulting from, but not limited to, any weather-related causes.

READ BEFORE USE

Before using the umbrella, you must do the following:
1. Install the chosen accessory base appropriately, according to the instructions

OR

2. Get four (4) 18”-20” patio stones (or similar) weighing at least 35 lbs each. Place one

(1) patio stone on each of the four (4) sides of the umbrella’s cross base legs. The

total weight of all four (4) patio stones should be at least 140 Ibs. You can use heavier

stones if desired.
Before using the lighting system, you must do the following:
1. Insert the INPUT end of the transformer [part #118] into a 120V power supply.
2. Insert the OUTPUT end of the transformer [part #118] into a power socket.

2 0f 16



Warranty Information

ONE (1) YEAR - Frame & Fabric Warranty

The manufacturer warrants that this umbrella, when subject to normal and proper use,
will be free from manufacturing defects for a period of one (1) year from the date of
purchase. Should any defect occur during the specified time period, the manufacturer
will repair the defective product, or provide replacement parts and components
material, at its own option. Damage caused by wind/weather is not covered under this
warranty. It is recommended to close the umbrella during inclement weather, high
winds, or when not in use. The manufacturer also reserves the right to issue a full refund
of the purchase price in lieu of repair or replacement. This warranty is not
transferable. This warranty replaces all other oral or written warranties, liabilities or
obligations of the manufacturer. Pertinent state law shall control for what period of time
following the purchase a consumer may seek a remedy under the implied warranty of
merchantability or fitness for a particular purpose. In no event shall the manufacturer
be liable for consequential or incidental damages of any kind resulting from the breach
of this warranty. Some states do not allow limitations on - or the exclusion of -
incidental or consequential damages, so the above exclusions may not apply to you. This
warranty gives you specific legal rights, and you may also have other rights which vary

from state to state.

30f 16



Pre-Assembly

Step 1 -

NOTE: Inspect umbrella frame and all
component parts before assembling. If
there is any damage to any, take
pictures and send to our customer
service reps at
vriendenoutdoors@gmail.com

A.Upper Frame

B.#033: Vent Top Cap

F. #100-101: Cross Base

G. #094: Support Base

H. #096: Rotating Swivel Base

I. #118: Transformer w/ Power Cord

J1. #109: Light Globe

J2. #112: Light Bulb

K. #095: Cover for Rotating Swivel Base

-Install the upper cross base [F-#100] to the
lower cross base [F-#101].

-Mount the rotating swivel base [H-#096] to
the top of the cross base [F] with four (4)
M8x30 bolts (included).

-Attach the support base [G-#094] to the
rotating swivel base [H] with four (4) M8x20
bolts (included).

-Install the vent top cap [B-#033].

-Slide the cover for the rotating swivel base
[K-#095] over the support base [G].

-Insert the upper frame [A] into the support
base [G] and tighten the thumbscrew.
-Screw the light bulb [J2-#112] into the light
socket, then screw onto the light globe [J1-
#109].

2 4 of 16



Operating & Use

Canopy

-To open the canopy, turn the crank
[fig.3A] clockwise.

-To close the canopy, turn the crank
[fig.3A] counter-clockwise.

NOTE: When cranking, if you feel
resistance & the umbrella is not
opening, spread the umbrella ribs
manually using your hands, then
continue to crank.

EZ-Tilt Handle

-To change the angle of the umbrella,
squeeze the tilt handle [fig.3B] and
move it up or down to the preferred
angle.

-To store the umbrella, use ties to
secure the canopy fabric.

Lighting System

-Push - - when the moonlight is
bright.

-Push = = when the moonlight is
dim.

-Push o to turn the lights off.

Swivel Base

-Step on the base foot pedal [fig.4C]
-Rotate the umbrella by hand to the
desired location.

-Release the foot pedal [fig.4C] to
lock the umbrella into position.

5o0f 16



Umbrella Diagram

i
%

owWer Svppert
X Re }.irm L-ﬁrtfw’u‘f“-

#p - fope ( 501’4‘ 'fe*?dirl\h‘cly)

6 of 16



Umbrella Parts List

Part # Part Image
001 Ball ﬂ
T (!
003 Center Hub @
et =
005 Lock Nut | M5 @
oo il
007 Long Rib | 81” or 67” ; ;ﬁ =
008 Short Rib w/ Bracket | 58” or 47” -_-—;—:-: =
009 Short Rib w/o Bracket | 58” or 47” _‘_’;_:_: =
010 Return Arm | 27” or 24”

o11 Return Arm | 26”
012 End Cap l
for Return Arm 2
>
013 Rib Connector
014 Screw | 4x12 GD
015 Fabric Hook %

7 0f 16



Part # Part Image
016 Screw | M4*16 QD
017 Vent Top Support Arm Rt
018 Bolt | M5*15 @:

Plastic Washer
019 for Vent Top Support Arm
020 Flat Washer
021 Vent Top Rib | 31” or 277” o e
End Cap
022 for Vent Top Rib lgaL
” e -:;)
023 Center Pole | 22 agc—
Rope Guide Insert
024 for Center Pole
Rib Pin (I:::)
025 for Center Hub
026 Positioning Clip =L
Ul
027 Pulley ’/<,©>
028 Tubular Nut | M6*44 %
for Positioning Clip
029 Bolt | M4*8 GD
030 Vent Top Hub [T ﬂ o)

8 of 16



Part #

Part

031

032

033

034

035

036

037

038

039

040

041

042

043

044

045

Bolt | M4*28
for Vent Top Hub

Lock Nut | Mg
for Vent Top Hub

Vent Top Cap

Connector Bracket
for Lower Support Arm

Rivet
for Lower Support Arm

Bolt | M8*45
for Lower Support Arm

Lock Nut | M8
for Lower Support Arm

Tubular Nut | M6x34

Plastic Washer
for Lower Support Arm

Bolt | M5x40
for Support Arms

Rib Sleeve
for Lower Support Arm

Lower Support Arm | 62”

Tubular Nut
for Lower Support Arm

Clamp
for Support Arms

Washer
for Clamp

Rt

l’

TYE

]

[

sn/\Qfe/

9 of 16



Part # Part Image
Bolt | M6x40
oay for Clamp @:
° Lock Nut | M6
47 for Upper Support Arm
048 Upper Support Arm | 33” /
A
049 for Frame Post
— S N
050 Top Holder [oT° . |
Tubular Nut | 8x55 %
051 for Top Holder
052 Bolt | Mox4s H—
053 Tubular Nut | 6x55
for Upper Support Arm
054 Frame Post %
Bottom Cap
055 for Frame Post @
056 Positioning Bolt | M6x60 \
057 Positioning Nut | M6 %
« S
058 Smooth Runner '
A
059 Washer I -

for Smooth Runner Assembly

10 of 16



Part # Part Image
060 Pin %
Wheel '(
061 for Smooth Runner Assembly (@
062 Tubular Nut | M6x38 %
Cotter Pin %)
063 for Tilt Handle Assembly
Plastic End
2l for Tilt Handle Assembly I i
Pin
065 for Tilt Handle Assembly %
Rivet %
gbs for Tilt Handle Assembly
Trigger /
067 for Tilt Handle Assembly .J
Spring
068 for Tilt Handle Assembly W
(O
ppa )
069 Tilt Handle Afx
Ci
070 Rope /\-/CD
o Housing Cover | Front @
7 for Crank Assembly y
Axle Sleeve | Front \\
072 for Crank Assembly @
Washer
073 for Crank Assembly @

11 0f 16



Part # Part Image
Baffle
074 for Crank Assembly
o5 Sprocket Wheel
for Crank Assembly
Adjustable Washer .-
076 for Crank Assembly \
Pawl ‘.
077 for Crank Assembly )
Bolt | 4x6 é[ )
078 for Crank Assembly
Twist Spring m
079 for Crank Assembly
Crank Handle A—’ =)
o080 for Crank Assembly Gl =
Spring MM
081 for Crank Assembly
Elastic Pin @
082 for Crank Assembly
Knob "\
083 for Crank Assembly fa'
s Rivet
084 for Crank Assembly
8 Knob Cover
085 for Crank Assembly
' i
086 Rope Sleeve
for Crank Assembly

12 of 16



Part # Part
3 Main Axle
057 for Crank Assembly
o Axle Sleeve | Rear
o for Crank Assembly
Bolt | M5*114
089 for Crank Assembly
A
000 Housing Cover | Rear
9 for Crank Assembly =
Thumbscrew Clip -E-
091 for Support Tube
Thumbscrew Knob
092 for Support Tube
Sleeve Insert @
093 for Support Tube
094 Support Tube | 22” ,./’
095 Swivel Base Cover @
096 Swivel Base
Bolt | M8*20
097 for Swivel Base
Bolt | M8*30
098 for Swivel Base
Washer .@
099 for Swivel Base —_—
100 Cross Base | Upper %

13 0of 16



Part # Part Image

101 Cross Base | Lower J/%
End Cap
102 for Cross Base <@>
103 Cross Base Insert m
104 Main Canopy @
105 Upper Canopy @
106 Lock Washer | 4 @
107 Lock Washer | 6 @
Plug
108 for Light Globe
109 Light Globe
110 Light Globe Holder g
111 Screw | M3*10
for Light Bulb
112 Light Bulb 'I@
1 Socket Assembly
3 for Light Bulb

115 Screw | M2*10 GD

14 of 16



Part #

Part

116

117

118

119

123A

124A

125A

126

127

128

129

130

131

132

Power Switch

Plug | Female
for Power Switch

Transformer | 30’
w/ Power Cord

Lighting Wire | 18’

Rope Light | 78” or 64”
for Long Rib

Rope Light | 55” or 44”
for Short Rib w/ Bracket

Rope Light | 55” or 44”
for Short Rib w/o Bracket

Electric Box

Electric Box Cover

Wire Connecter #1
for Electric Box

Wire Connecter #2
for Electric Box

Half-Round Washer
for Electric Box

Decor Cap
for Positioning Nut | M6

Decor Cap
for Lock Nut | M8

15 of 16



for Lock Nut | M5

Decor Cap
133 for Lock Nut | M6 @
134 Decor Cap @

16 of 16



